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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C, or National Institute of Standards and Technology (NIST) of U.S.A.

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL's reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation
For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : Wi-Firepeater
Brand Name : Linksys
Model Name : RE4100W

Applicant . Linksys LLC.

Manufacturer : U-MEDIA Communications, Inc.

Address : 3F, No.1, Jin-Shan 8th St., Hsinchu 300, Taiwan, ROC

Factory . U-MEDIA Communications, Inc.

Address : NO.90, Kuang Fu Nth.Rd., Hsinchu Industrial Park, Hu Kou, Hsinchu 303,
Taiwan, R.O.C.

Date of Test : Nov. 17, 2014 ~ Dec. 06, 2014

Test Sample : ENGINEERING SAMPLE

Standard(s) : FCC Partl5, Subpart C: 2013 (15.247) / ANSI C63.4-2009
Canada RSS-210: 2010
RSS-GEN Issue 4, Nov 2014

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FICP-1-1411127) were obtained utilizing the test procedures, test instruments, test sites that
has been accredited by the Authority of TAF according to the 1ISO-17025 quality assessment
standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

Applied Standard(s): FCC Part15 (15.247) , Subpart C: 2013

Canada RSS-210:2010; RSS-GEN Issue 4, Nov 2014

Standard(s) Section

EcC IC Test Item Judgment Under Limit
Limit Minimum
15.207 RSS-GEN 8.8 | Conducted Emission | PAss | Passing marginis
-3.98 dB at
0.572 MHz
Limit Minimum
RSS-210 Annex 8 . — passing margin is
15.247(d) (A8.5) Radiated Emissions PASS 510 dB at
4874.12 MHz
Limit Minimum
RSS-210 Annex 8 . assing margin is
15.247(d) (A8.5) Band Edge Emissions PASS P _1.31 dB gt
2483.50 MHz
15.247(a)(2) Rssiiéoz’(*;‘);‘ex 81 6dB Bandwidth PASS .
Limit Minimum
RSS-210 Annex 8 passing margin is
15.247(b)(3) (AB.4(4)) Peak Output Power PASS 2 45 dB at
2437 MHz
RSS-210 Annex 8 | Antenna conducted
15.247(d) (A8.5) Spurious Emission PASS j
15.203 - Antenna Requirement PASS -
15.247(e) RSSiiélgOZ?gl);]ex 8 | power Spectral Density| PASS -
NOTE:

(1)” N/A” denotes test is not applicable to this device.
(2) The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03r02

(Measurement Guidelines of DTS)
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is DG-C02/DG-CBO03 at the location
of No.3,Jinshagang 1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.523792
BTL's test firm number for FCC: 319330

BTL's test firm number for IC: 4428B-1

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

The reported uncertainty of measurement y + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

A. Conducted Measurement :
Test Site | Method Measurement Frequency Range U, (dB) NOTE
DG-C02 | CISPR 150 KHz ~ 30MHz 1.94

B. Radiated Measurement :

Test Site | Method Measurement Frequency Ant. U, (dB) NOTE
Range H/V
9KHz~30MHz V 3.79
9KHz~30MHz H 3.57
30MHz ~ 200MHz \ 3.82
30MHz ~ 200MHz H 3.60
200MHz ~ 1,000MHz \ 3.86
DG-CBO3 | CISPR 200MHz ~ 1,000MHz H 3.94
1GHz~18GHz V 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Wi-Fi repeater
Brand Name Linksys

Model Name RE4100W
Model Difference N/A

Operation Frequency 2412~2462 MHz

802.11b:DSSS

Modulation Technology | 802.119:OFDM
802.11n:OFDM

802.11b: 11/5.5/2/1 Mbps
Product Description - - 802.11g:

P Bit Rate of Transmitter | g /15/36/24/18/12/9/6 Mbps
802.11n up to 300 Mbps
802.11b: 22.45dBm
802.11g: 25.31dBm
802.11n(20MHz): 27.55dBm
802.11n(40MHz): 25.95dBm

Output Power (Max.)

AC mains.

Power board:

1) Brand / Model: HON-KWANG / HKSC-141145
2) Brand / Model: KUANTECH / KS045858

Power Rating I/P: AC 100-240V 50/60Hz O/P: DC 5V 2.0A
Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
user's manual.

Power Source
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2. Channel List:

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
CHO03 — CHO9 for 802.11n(40MHz)

Channel Frecg:;_r;zc)y Channel Fr((a&t'ezr;cy Channel Frt(e&l:_lezr;cy Channel Fr((aI\CjILIJ_lle;cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452

3. Table for Filed Antenna:

1 N/A N/A Internal N/A 1.00 TX/RX
2 N/A N/A Internal N/A 1.00 TX/RX
Note:

(1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed two
transmitters and two receivers (2T2R).

4,
Operating Mode
1TX 2TX
TX Mode

802.11b V (ANT 1) -

802.11g V (ANT 1) -
802.11n(20MHz) - V (ANT 1 + ANT 2)
802.11n(40MHz) - V (ANT 1 + ANT 2)

Note: For IEEE 802.11b/g mode (1TX/1RX):

The EUT supports the antenna with TX and RX diversity functions.

Both Ant. 1 and Ant. 2 support transmit and receive functions, but only one of them will be
used at one time.

The Ant. 1 generated the worst case, so it was selected to test and record in the report.
For IEEE 802.11n mode (2TX/2RX):

Both Ant. 1 and Ant. 2 can be used as transmitting/receiving antenna.

Ant. 1 and Ant. 2 could both transmit/receive simultaneously.
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Mode 5 Normal Link

The EUT system operated these modes were found to be the worst case during the
re-scanning test as following:

For Conducted Test

Final Test Mode Description

Mode 5 Normal Link

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

For Band Edge Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
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6dB Spectrum Bandwidth

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Maximum Conducted Output Power

Final Test Mode

Description

Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Antenna conducted Spurious Emission

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Power Spectral Density

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
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Note:
(1) The measurements are performed at the high, middle, low available channels.

(2) 802.11b mode: DBPSK (1Mbps)
802.11g mode: OFDM (6Mbps)
802.11n HT20 mode : BPSK (13Mbps)
802.11n HT40 mode : BPSK (27Mbps)
For radiated emission tests, the highest output powers were set for final test.

(3) For radiated below 1G test, the 802.11b is found to be the worst case and recorded.

(4) The EUT was programmed to be in continuously transmitting mode and the transmit duty
cycle is not less than 98%.

(5) The EUT was pre-tested on the positioned of each 3 axis. The worst case was found
positioned on X-plane. Therefore only the test data of this X-plane was used for radiated
emission measurement test.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

During testing, channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the

firmware of the final end product power parameters of WLAN

Test software version QA _Tool 2.4G
Frequency (MHz) 2412 2437 2462
802.11b 24 1F 25
802.11¢g 21 23 22
802.11n (20MHz) 1F 24 22
Frequency 2422 2437 2452
802.11n (40MHz) 1F 20 1B
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AC Mains

3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Mfr/Brand | Model/Type No. FCC ID/IC Series No. Note
Item | Shielded Type | Ferrite Core Length Note
1 NO NO 1.5m AC Cable
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION Limits  (Frequency Range 150KHz-30MHz)

o Conducted Limit (dBpV)
Frequency of Emission (MHz) -
Quasi pea Average
0.15-0. 66 to 56* 56to4 *
0.50-5.0 56 46
5.0-30.0 60 50

Note:

(1) The limit of " * " decreases with the logarithm of the frequency

(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /0 cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation
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4.1.4 TEST SETUP

Vertical Reference

/

Ground Plane /Test Receiver
—— L 1
o O O ©
40cm EYUT o o oo
80cm
ILISN h
|1 | N & Ll
I 1L

\Horizontal Reference
Ground Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS
The EUT was placed on the test table and programmed in normal function.

4.1.6 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS

Please refer to the Attachment A.
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

20dB in any 100 KHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a) & RSS-210 section 2.2& Annex 8 (A8.5), then the
15.209(a)& RSS-Gen limit in the table below has to be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHz)

Frequency Field Strength Measurement Distance
(MHZz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

(dBuV/m) (at 3 meters)
PEAK AVERAGE
Above 1000 74 54

Frequency (MHz)

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).
(

4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz / 3MHz for Peak,

(Emission in restricted band) 1MHz / 1/T for Average
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Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

4.2.2 TEST PROCEDURE

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(below 1GHz)

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Iltem —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

Ll
) 3m _Hi o
A\ I_EUT_l 1m

Ground Plane

|Receiver 1 Amp.
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

Ground Plane

Spectrum
Analyzer

(C) For radiated emissions below 30MHz

Amp.

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer -

I Receiver

4.2.5 EUT OPERATING CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

4.2.6 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz
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4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (30MHZ TO 1000 MH2Z)
Please refer to the Attachment C.

429 TEST RESULTS (1GHZ~1OTH HARMONIC)
Please refer to the Attachment D.
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4.3 BAND EDGE MEASUREMENT

4.3.1 RADIATED EMISSION LIMITS

20dB in any 100 KHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a) & RSS-210 section 2.2& Annex 8 (A8.5), then the
15.209(a)& RSS-Gen limit in the table below has to be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHz)

Frequency Field Strength Measurement Distance
(MHZz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

(dBuV/m) (at 3 meters)
PEAK AVERAGE
Above 1000 74 54

Frequency (MHz)

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).
(

4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz / 3MHz for Peak,

(Emission in restricted band) 1MHz / 1/T for Average
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4.3.2 TEST PROCEDURE
For Radiated band edges Measurement:

a. The test procedure is the same as section 4.2.2, only the freqeuncy range investigated is
limited to 100MHz around band edges.
For Radiated Out of Band Emission Measurement:

a. Test was performed in accordance with KDB 558074 D01 v03r02 for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under §15.247 section 10.1
Unwanted Emissions into Non-Restricted Frequency Bands Measurement Procedure.

4.3.3 TEST SETUP LAYOUT
For Radiated band edges Measurement:

This test setup layout is the same as that shown in section 4.2.4.
For Radiated Out of Band Emission Measurement:

This test setup layout is the same as that shown in section 4.2.4.

4.3.4 DEVIATION FROM TEST STANDARD

No deviation

4.3.5 EUT OPERATING CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

4.3.6 TEST RESULTS (BAND EDGE AND FUNDAMENTAL EMISSIONS)
Please refer to the Attachment E.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH TEST

5.1 APPLIED PROCEDURES

FCC Part15 (15.247) , Subpart C/ RSS-GEN and RSS-210

Frequency Range

RSS-210 Annex 8 (A8.2(a))

Section Test Item Result
(MHz)
15.247(a)(2)
RSS-GEN section 6.6 Bandwidth 2400-2483.5 PASS

5.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
5.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

5.1.6 TEST RESULTS
Please refer to the Attachment F.
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6. MAXIMUM PEAK CONDUCTED OUTPUT POWER TEST

6.1 APPLIED PROCEDURES /LIMIT

FCC Part15 (15.247) , Subpart C/ RSS-210
) o Frequency Range
Section Test Item Limit Result
(MHz)
15.247(b)(3) .
Maximum Output
RSS-210 Annex 1 Watt or 30dBm 2400-2483.5 PASS
Power
8.4(4)

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the

block diagram below,

b. The maximum peak conducted output power was performed in accordance with method 9.1.2

of FCC KDB 558074 D01 DTS Meas Guidance v03r02.

6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT

6.1.4 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55%

6.1.6 TEST RESULTS

Please refer to the Attachment G.

Power Meter

Test Voltage: AC 120V/60Hz
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits.

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

7.1.2 DEVIATION FROM STANDARD
No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

7.1.6 TEST RESULTS
Please refer to the Attachment H.
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8. POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C / RSS-210

. L Frequency Range
Section Test ltem Limit Result
(MHz)
15.247(e)
RSS-210 _ 8 dBm
Annex Power Spectral Density (in any 3KHz) 2400-2483.5 PASS
8( A8.2(b))

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW=3KHz, VBW=10KHz, Sweep time = Auto.

8.1.2 DEVIATION FROM STANDARD
No deviation.

8.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.4 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

8.1.6 TEST RESULTS
Please refer to the Attachment |I.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 00052765 Mar. 29, 2015
2 LISN R&S ENV216 101447 Mar. 29, 2015
3 Test Cable N/A C 17 N/A Mar. 14, 2015
EMI TEST
4 RECEIVER R&S ESCS30 833364/017 Mar. 29, 2015
5 50Q Terminator SHX TF2-3G-A 08122902 Mar. 29, 2015
Measurement EZ-EMC
6 Farad Ver.NB-03A1 N/A N/A
Software 01
Radiated Emission & Band edge Measurement
Iltem| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 29, 2015
2 Amplifier HP 8447D 2944A09673| Mar. 29, 2015
3 Receiver AGILENT N9038A MY5291 3003 | gep. 30, 2015
4 Test Cable N/A C-01_CBO03 N/A Jul. 01, 2015
5 Controller CT SC100 N/A N/A
6 Antenna ETS 3115 00075789 Mar. 29, 2015
7 Amplifier Agilent 8449B 3008A02274| Mar. 29, 2015
8 Receiver AGILENT N9038A MY5291 3003 Sep. 30, 2015
9 Test Cable HUBER+SUHNER C-48 N/A Apr. 30, 2015
10 Controller CT SC100 N/A N/A
14 | Broad-Band Horn | o\ o beck | BBHA9170 | 9170319 | Feb. 22, 2015
Antenna
Microwave
o . EMC 980039 &
12 | Preamplifier With INSTRUMENT EMC2654045 HAO1 Feb. 22, 2015
Adaptor
13 Active Loop R&S HFH2-Z2 | 830749/020 | Mar. 29, 2015
Antenna
Measurement EZ-EMC
14 Software Farad Ver.NB-03A1-01 N/A N/A
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6dB Bandwidth Measurement

ltem

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 02, 2015

Peak Output Power Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 P'Sef:teﬁower Agilent N1911A | MY45100473 | Mar. 29, 2015

p | Wireband Power Agilent N1921A | MY51100041 | Mar. 29, 2015
Antenna Conducted Spurious Emission Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015

Power Spectral Density Measurement

ltem

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 02, 2015

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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10. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz

Report No.: BTL-FICP-1-1411127 Page 34 of 149




3TL

ATTACHMENT A - CONDUCTED EMISSION
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Test Mode : Normal Link
Line
BOLD B /m
\ |
5 1L |
40 3 g A W
0.
(LA} 0 [MHz] ] A0.000
Reading Comect Measure-
No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuVim dB dBuvim dBuvim dB Detector Comment
1 0.1655 42.55 9.49 52.04 63.18 -13.14  peak
2 0.4976 3835 964 47.99 56.04 -BODS peak
3 04977 29.27 9.64 358.91 45.04 -7A3 ANG
4 0.5718 4224 9.60 51.84 56.00 -4.16 peak
3 * 0.5720 3242 9.60 42.02 45.00 -3.95 ANG
6 0.9234 35.59 961 46.20 56.00 -9.80 peak
7 0.9234 28.66 961 38.27 4500 -773 AVG
8 1.5953 3548 961 45.09 56.00 -991 peak
9 1.5953 29.31 961 35.92 4500 -7.08 AVG
10 2.6851 3448 961 4407 56.00 -11.93  peak
11 26852 2719 961 36.80 45.00 -9.20 AVG
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Test Mode Normal Link
Neutral
BOD  dBudm
\ |
;\ )
& A % 2 |
40 1
L
" %
0.0
150 A [MHz] H A0
Reading Comect Measure-
Mo. Mk.  Freg.  Level Factor  ment Limit  Margin
MHz dBuVim dB dBulim dBuvim dB Detector Comrment

1 0.1500 4259 9.59 £2.18 G6.00 -13.82 peak
2 0.2671 37.44 9.57 47.01 61.21 -1420 peak
3t 0.5601 39.83 9.58 49.41 56.00 -B6.59 peak
4 0.5601 28.36 9.58 37.94 4500 -BOS AVG
5 1.1187 37.31 9.60 46.91 56.00 -5.09 peak
& 1.1187  26.57 9.60 36.17  46.00 983 AVG
7 1.6304 34 85 9.62 44 47 56.00 -11.53 peak
8 1.6304 28.63 9.62 33.25 4600 775 AVG
9 26890 36.93 0.64 46.57 56.00 -943 peak
10 2.6890 26.37 9.64 36.01 46.00 -9.99 AVG
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MHZ)
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|Test Mode: |TX B MODE CHANNEL 01
Frequency Ant Read level Factor Measured(FS) | Limit(QP) | Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)

0.0086 0° 13.52 25.02 38.54 108.91 -70.37 AVG
0.0086 0° 14.45 25.02 39.47 128.91 -89.44 PEAK
0.0129 0° 6.41 24.75 31.16 105.39 -74.23 AVG
0.0129 0° 7.38 24.75 32.13 125.39 -93.26 PEAK
0.0255 0° 3.49 23.95 27.44 99 47 -72.03 AVG
0.0255 0° 5.32 23.95 29.27 119.47 -90.20 PEAK
0.0321 0° 0.95 23.53 24.48 97 .47 -72.99 AVG
0.0331 0° 2.94 23.53 26.47 117.47 -91.00 PEAK
0.5750 0° 30.76 20.04 50.80 72.41 -21.61 QP
1.7562 0° 21.46 19.52 40.98 69.54 -28.56 QP

Frequency Ant Read level Factor Measured(FS) | Limit(QP) Margin Note
(MHz) 0°/90° dBuV/m (dB) (dBuV/m) (dBuV/m) (dB)
0.0088 90° 13.42 24.30 37.72 128.71 -90.99 AVG
0.0088 90° 14.37 24.30 38.67 148.71 -110.04 PEAK
0.0249 90° 6.35 23.99 30.34 119.68 -89.34 AVG
0.0249 90° 8.58 23.99 32.57 139.68 -107.11 PEAK
0.0323 90° 3.49 23.52 27.01 117.42 -90.41 AVG
0.0323 90° 5.28 23.52 28.80 137.42 -108.62 PEAK
0.0461 90° 0.54 22.65 23.19 114.33 -91.14 AVG
0.0461 90° 2.82 22.65 25.47 134.33 -108.86 PEAK
0.4934 90° 30.77 19.82 50.59 73.74 -23.15 QP
1.7169 90° 21.53 19.53 41.06 69.54 -28.48 QP
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode:

TX B MODE CHANNEL 01

BOD dBudAm

Vertical

FCC Clasz B 3m Aadiakion

M.argin -6 dB

.0
F0.000 12F.00 F.00 FA.00 A8 500 (AL . NG, (i) Ty MHz
Reading Comect Measure-
No. Mk.  Freg.  Level Factor ment Limit  Margin
MHz dBuvf dB dBuVim dBuvim dB Detector  Comment
1 42.6100 38.74 -13.588 24 .86 40,00 -15.14  peak
2 142.5200 ar14 1347 2397 4350 -19.53 peak
3 250.1%00 36.62 -14.02 22.60 4500 -23.40 peak
4 397.6300 3147 -9.53 21.84 4500 -2416  peak
o * 579.9900 40.31 -7.92 32.39 45.00 -13.81 peak
6 611.0300 36.83 -7.30 29.53 4500 -1647  peak
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Test Mode: TX B MODE CHANNEL 01

Horizontal
B0LD dBuMm

FCC Class B 3m Hadalion

Margin -6 dB

oo
F0.000 100 22400 .00 LEA 515,00 B2 I9.00 B06_ 0D 1000, 01 MHZ2

Reading Comect Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuf dB dBuvim dBuVim dB Detector Comment

1 145.3400 33.50 -13.18 20.32 43350 -2318  peak
2 250.1500 3475 -14.02 20.73 4500 -2527  peak
3 395.6000 32.49 -9.60 22.89 4600 -23.1M peak
4 484 9300 33.82 -8.95 23.87 45.00 -2213  peak
> * 579.9%00 33.78 -7.92 25.86 4600 -2014  peak
& 967.0200 32.86 -0.28 32.58 5400 -21.42  peak
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Test Mode: TX B MODE CHANNEL 06
Vertical
B0 dBud/m
FCC Clasz B 3m Hadialion
Margin -6 di
40 _I—I_l
1 4
n.a
000D 1300 .00 .0 N800 500 [ FA] .00 RGO 100 MHz
Reading Comect Measure- )
No. Mk. Freq. Lewvel Factor ment Limit Margin
MHz dBuV dB dBulim dBuVim dB Detector  Comment

1 50.3700 3929 -14.09 25.20 4000 -14.80 peak
2 192.9600 3r.se3 -14 54 23.29 4350 -20.21 peak
3 3462200 39863 -11.73 27.90 45.00 -18.10 peak
4 417.0300 36.09 -9.22 26.87 4500 -19.13 peak
5 579.9500 36.76 -7.92 26.84 4500 -17.16 peak
6 * 7331000 35.09 -4 69 3340 45.00 -12.60 peak
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Test Mode: TX B MODE CHANNEL 06

Horizontal
200 dBuMAm

FCC Clasz B 3m Hadialion

M.angin -6 dR

oo
F0.00D  VEFOn 22400 .00 A18.00 51500 E12 0 0.0 BOG. i 100000 MHz

Reading Comect Measure- o i
Mo, Mk. Freq. Level Factor ment Limit  Margin

MHz dBuVf dB dBu\im dBulim dB Detector  Comment

1 144 4600 33.58 -13.16 20.42 4350 -2308  peak
2 2501900 357 -14.02 21.15 4500 -2485  peak
3 395.6900 33.50 -9.73 2377 4500 -2223  peak
4 480.0800 3342 -9.76 23.66 4500 -2234  peak
2 * 587.7500 33.56 -7.92 25.64 4500 -2036  peak
] 967.0200 30.07 -0.28 29.79 2400 -24.M1 peak
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Test Mode: TX B MODE CHANNEL 11
Vertical
LD dBuYm
FCC Class B Im Hadialion
M.axgin -6 dR
A _I—I_l
5
1
na
FOLOBE  1FF 0D 22400 -+ W T 1800 [REAI] B2 00 PR BG._(M0 1m0 MHz
Reading Comsct Measure- i
No. Mk.  Freq.  Level Factor ~ ment Limit ~ Margin
MHz dBuVf dB dBu\im dBulim dB Detector  Comment

1 *  B0.4400 43.78 -17.18 26.60 40.00 -13.40 peak
2 95.8700 39.28 -16.55 273 4350 -2077 peak
3 192.9600 3672 -14.54 2218 4350 -21.32 peak
4 433.5200 3344 -8.92 24 52 48.00 -21.48 peak
5 S87.7500 714 -7.92 29.22 45.00 -16.78 peak
6 947 86200 30.14 -0.28 20 86 46.00 -16.14 peak
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Test Mode: TX B MODE CHANNEL 11
Horizontal
B0 dBuvdm
FCC Class B 3m Aadialion
Margin -6 dB
%
o
0000 1FF .00 22400 Bl T] A18.00 515 00 E12.00 fi.0n B0E_00 1000 MHz

Reading Comect Measure- )
Ho. Mk. Freq. Level Factor ment Limit  Margin

MHz dBu\/ dB dBuVim dBulm dB Detector  Comment
144 4600 20973 -13.16 16.57 4350 -2693 peak

=y

2 297.7200 28.89 -11.03 17.86 46.00 -28.14  peak
3 433.5200 33.10 -5.92 2418 46.00 -21.82  peak
4 279.9900 34.07 -7.a2 26.15 46.00 -19.85  peak
5 * T90.4800 29.97 -3.22 26.75 4600 -1925  peak
& 967.0200 29.92 -0.28 29.64 5400 -2438  peak
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ATTACHMENT D - RADIATED EMISSION (1GHZ~10™ HARMONIC)
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Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz
Vertical
B00 By m
FIOC_RF_15-406_|Peak)

‘L FEC_HF_1G-400G_[AY]

2

b
40
[1N1 ]
F000000n  ZH50. 0 B0 1y SR50. M 1200000 1375000 1630000 VERS0L00 29 400000 2E500000 MHz

Reading Comsct Measure- )
Mo, Mk, Freg.  Level Factor ment Limit ~ Margin

MHz dBu\ dB dBuVim dBulim dB Detector  Comment
1 4824 040 48.11 B.44 54 55 7400 -19.45 peak
2 * 4824040 4245 G.44 45.89 5400 -5.11 ANVG
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Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz
Horizontal
200 dBuYdm
FLOC_RF_1G-40G_|Peak)
FEC_HF_1G-400_ A5 )
®
?
b
A0
1K1}
000,000 350, 0 B0, iy RS0, 11200000 13750000 V6300000 VEBS0,00 21400, 00 ZES00.00 MHz

Reading Comsct Measure- )
Mo. Mk.  Freq.  Level Factor ment Limit ~ Margin

MHz dBuV dB dBuVim dBulim dB Detector  Comment
1 4824120 44569 B.44 21.13 7400 -2287 peak
2 * 4824120 39.06 E.44 4550 5400 -BS0D AVG
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Orthogonal Axis : (X

Test Mode : TX B MODE 2437MHz
Vertical
800 dBuddm
FOL_RF_1G-406_|Peak)
31( FEC_HF_1G-400G_ [AG )
2
®
Eli]
1K1 ]

000,000 F550, 0 G100, 0 BEH0.00 20000 1375000 1630000 VESS0L00  FT400.00

ZE500.00 MHz

Reading Comect Measure-

Mo. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBulim dB Detector  Comrment
1 4874.120 47.88 6.35 443 74.00 -19.57 peak
2 * 4874120 4235 6.55 45.90 2400 -510 AVG
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Orthogonal Axis : |X

Test Mode : TX B MODE 2437MHz
Horizontal
B0 dBudm
FICL_RF_16-406_|Peak)
FLEL_HEF_ 16 -0 A |
X
2
A
40
[1N1 ]

00D 3650, B ). iy BRSO, M) 20000 13750000 IE30000  VRES0L00 400000 PESO0.00 MHz

Reading Comsct Measure- )
Mo, Mk, Freg.  Level Factor ment Limit ~ Margin

MHz dBu\ dB dBuVim dBulim dB Detector  Comment
1 4874240 4347 B6.55 50.02 7400 -2398 peak
2 * 4874240 37.19 6.35 43.74 54.00 -10.26 ANVG
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Orthogonal Axis : (X

Test Mode : TX B MODE 2462MHz
Vertical
200 dBuYAm
FIOC_RF_16-40G_|Peak)
1 FEC_HF_1G-400G_ [AYG]
F3
2
.
40
1K1}
000000 ZH50. 00 [N RS0 M 1200000 1376000 1630000  VERS0L00  F1 400000 ZES00LM0 MHz

Reading Comrsct Measure- )
Mo. Mk. Freq. Level Factor ment Limit  Margin

MHz dBu\/ dB dBu\Vim dBulim dB Detector  Comment
1 4923 820 46.41 6.66 53.07 7400 -2093 peak
2 * 4923820 39.23 6.66 45 89 5400 -B11 ANG
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Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz
Horizontal
B0 dBuv/m
FCG_RF_16-40E_[Peak)
FLC_RF_1G-40G_[AVG]
1
X
2
®
40
(1]
10000 Zh50. 0 B0 BRI 0 1120000 137600 1630000 1RGO0 F400000 PRS00.00 MHz
Reading Comect Measure- )
Mo, Mk. Freq. Lewvel Factor ment Limit  Margin
MHz dBu dB dBuvim dBu\im dB Detector  Comment
1 4524 180 4227 6.66 4593 7400 -2507 peak
2 * 4024 180 36.41 B.66 43.07 5400 1093 AVG
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Orthogonal Axis : (X

Test Mode : TX G MODE 2412MHz
Vertical
B0L0 dBuMm
FLOL_RF_1G-406_|Peak)

J..- FEC_HF_1G-400G_ A% )

2

=
A
oo
000000 ZH50, 00 B0, 1y SR, D 1120000 1AME0L00  TE300.00  TRRS0L00 2740000 ZES00.100 MHz

Reading Comect Measure- )
Mo, Mk. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBu\im dBulim dB Detector  Comment
1 4824 647 47.24 G.44 53.68 7400 -2032 peak
2 * 4824647 3853 6.44 44 97 5400 -903 AVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2412MHz
Horizontal
200 dBuMm
FILG_RF_16-40G_[Peak )
. FEC_HF_1G-400_ [AYG]
3
2
o
40
(1N}
000000 2550 100 E100. 100 SE50. 0 1120000 13750000 VE300L00  TRES000 27400000 2E500.00 MHz

Reading Comect Measure- o i
Ho. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuVf dB dBu\im dBulim dB Detector  Comment
1 4824 236 45685 6.44 52.09 7400 -21.91 peak
2 * 4824236 38.21 G.44 4465 2400 -935 ANVG
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Orthogonal Axis : (X

Test Mode : TX G MODE 2437MHz
Vertical
D0 dBEuMm
FCL_ARF_16-406_|Peak)
1 FEC_AF_1G-40G_[AVG]
4
A
40
oo
1000000 3550, 00 B0, 100 BEHI0, 0 120000 1376000 VE30000  VERS000 2 400,00 ZEH00.00 MH 2
Reading Comect Measure- )
Mo. Mk. Freq. Level Factor ment Lirit Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 4874 554 47 .54 B.7T 54 31 7400 -1969 peak
2 * 4874554 3879 B.7T 45.56 5400 -B44 ANVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Horizontal
g0 dBuvSm
FILL_RF_16G-406_|Peak)

1 FEL_HF_1GE-A0G_ AL )
2
"

40

(1N ]

F00LI00 Z550. 00 G110 1 SE50. D0

12000 1376000 1E3IN000  VRES0L00 400000

PRS00 MHz
Reading Comect Measure-

No. Mk. Freq.  Levsl Factor  ment Limit  Margin
MHz dBuVf dB dBu\im dBulim dB Detector  Comment
1 4874 548 46.54 677 53 7400 -20.69 peak
2 * 4874548 37.36 6.77 4413 5400 -98&7 AVG
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Orthogonal Axis : (X

Test Mode : TX G MODE 2462MHz
Vertical
0.0 dBuddm
FLC_RF_1G-40G_[Peak)

1 FEC_KF_1G--400_ [AYEE]
2
){

A0

N1}

TOLO00 3550 00 BT 1000 100 BREM. 0 120000 1375000 1630000 VEBS0L0  F1400.00

ZRE00.00 MHz

Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit Margin

MHz dBuVf dB dBu\im dBulim dB Detector  Comment
1 4524 654 46.87 6.66 53.53 74.00 -2047 peak
2 * 4024 654 37.29 6.66 4395 5400 -10.05 AVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz
Horizontal
200 dBud/m
FICL_RF_16G-406_|Peak)
1 FLC_RF_1G-40G_[AVG]
=
2
14
40
o
M0N0 Zh50. 0 B0t BR50.0 112000 1376000 16300000 THES0L00 2140000 PREO0.00 MHz
Reading Comect Measure- i
Mo, Mk. Freq. Lewvel Factor ment Limit Margin
MHz dBu\v dB dBuNVim dBulim dB Detector Comment
1 4923 698 4558 6.66 52.24 7400 -21.76 peak
2 * 4523698 36.25 6.66 4291 5400 -1109% AVG
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Orthogonal Axis : (X

Test Mode : TX N-20M MODE 2412MHz
Vertical
200 dBuMAm
FIOL_RF_16G-406_|Peak)

1 FLEC_KF_1G-400G_ [4Y5E)
kS
2
=

40

N1}

VOO0 3550, 00 B1 01 iy BBE. D 12000 1375000 1630000 VESS000 400000 ZESA0.00 MHz

Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit Margin

MHz dBuVf dB dBu\im dBulim dB Detector  Comment
1 4824 125 4587 G644 521 7400 -21.69 peak
2 * 4824125 3736 B.44 43.80 5400 -10.20 AVG
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
800 dBud/m
FICL_AF_16-406_|Peak]
FLC_RF_1G-40G_[AVE)
?
X
1
k1
]
o
M0N0 35000 B BRI 0 11000 1375000 13000 VEAS0L00 400000 ZRH00.M0 MHz
Reading Comect Measure- )
Mo, Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuVim dBu'¥m dB Detector  Comment
1 * 4823897 ar.1e B.44 4360 5400 -1040 AVG
2 4824 897 44 34 G.44 5078 7400 -23.22 peak
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Orthogonal Axis : (X

Test Mode : TX N-20M MODE 2437MHz
Vertical
B0 dBu/m
FIOL_RF_16-406_|Peak|
. FLC_RF_1G-40G_[A¥G)
A
2
"
40
n.a
TN 00 3550100 B0 i BRI 0 120000 1375000 VR300.00  VRRS0LM0 X 400000 PRS00 MHz
Reading Comect Measure-

Mo. Mk. Freq.  Level Factor ment Limit  Margin

MHz dBu\/ dB dBu\Vim dBu\m dB Detector  Comment
1 4874 365 4576 6.55 52 7400 -21.69 peak
2 * 4874365 3825 6.55 44 80 5400 920 AVG

Report No.: BTL-FICP-1-1411127 Page 62 of 149




3TL

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
200 dBuMm
FILG_RF_16-40G_[Peak )
FEC_HF_1G-400_ [AYG]
%
2
an =
(1N}
000000 2550 100 E100. 100 SE50. 0 11200000 13750000

TEI00L00  VARGOLN 140000 ZES00.00 MHz2

Reading Comect Measure- o i
Ho. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuVf dB dBu\im dBulim dB Detector  Comment
1 4B74 566 44 23 6.55 50.78 7400 -23.22 peak
2 * 4874566 36.05 6.55 42.60 400 -11.40 ANVG
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Orthogonal Axis : (X

Test Mode : TX N-20M MODE 2462MHz
Vertical
B0 dBud/m
FCL_RF_16G-40E_[Peak]
4 FLC_RF_1G-40G_[AVG]
=
2
X
40
o
0000 50,0 [ATIIRT] BRED 0 112000 1376000 VR30000  VERS0LM0 X 400000 ZRE00.00 MHz
Reading Commect Measure- o )
Ho. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBu\im dBuVim dB Detector  Comment
1 4923 BE6 4565 6.66 52.31 7400 -2169 peak
2 * 4923886 38.14 6.66 44 80 54.00 -9.20 ANVG
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
BOO  dBuM/m
FICL_AF_16-406_|Peak]
. FLC_RF_1G-40G_[AVG]
o
2
by
a0
oo
100,000 3550, 100 B0, D BR5I. D0 1720000 1630000 TASS000 400,100 2S00 MH 2
Reading Comect Measure- )
Mo. Mk, Freq.  Level Factor ment Margin
MHz dBu' dB dBuvim dB Detector  Comment
1 4924 480 4512 666 51.78 S22 232 peak
2 * 4924 439 3794 6.66 44 60 -5.40 AVG
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Orthogonal Axis : (X

Test Mode : TX N-40M MODE 2422MHz
Vertical
B0 dBuM/m
FCL_RF_16-406_|Peak|
FLC_RF_1G-40G_[A¥G)
x
2
=
40
0.0
100000 Fh50. 00 B i BRS. I 110000 137E000 1630000 VERS0.00 7400000 PR5HO0.00 MHz
Reading Comect Measure- )
MNo. Mk. Freq. Level Factor ment Limit Margin
MHz dBuV/ dB dBuvim dBuVim dB Detector  Comment
1 4844 319 4383 6.48 5031 7400 -2369 peak
2 * 4844 319 37.32 6.48 4380 5400 1020 AVG
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
B0L0 dBuMAm
FLOLC_RF_16-406_[Peak)
FEC_HF_1G-400G_ [AYGE]
%
2
a0 b4
oo

V0000 355000 G100 0y BGSI 00 A - 1375000 1630000

THESOLO0 40000 ZRS00.M] MHz

Reading Comect Measure-

Mo. Mk.  Freg.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 4544 251 4230 G.48 453.78 7400 -2522 peak
2 * 4844251 3612 B.48 4260 5400 -1140 AVG
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Orthogonal Axis : (X

Test Mode : TX N-40M MODE 2437MHz
Vertical
BOLOD  dBuvYm
FCL_RF_16-406_|Peak|]
FEC_RF_1G-40G_[A¥G]
2
1
A
40
o
10000 Fh50. 0 B, i BRS.I0 11000 13TE00 1630000 VERG0L00 P A00000 PREO0.00 MHz
Reading Comect Measure- )
MNo. Mk. Freq. Level Factor ment Limit Margin
MHz dBu\ dB dBuMim dBulfim dB Detector  Comment
1 * 4874235 37.25 6.55 43.80 5400 1020 AVG
2 4874 235 4376 6.55 50.31 7400 -2369 peak
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2437MHz
Horizontal
B0 dBuMm
FLCL_RF_16-406_|Peak)
FLC_RF_1G-40G_[AVE)
X
?
40 =
(1]
000000 3550, 00 [l BBH0, 0 20000 I3TE000 O VE30000  VERS000 2 400,00 ZEHO0.0 MH 2
Reading Comsct Measure- )
Mo. Mk.  Freg.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuVim dB Detector  Comment
1 4874 3095 41.65 6.55 48.20 7400 -2580 peak
2 * 4874395 3457 6.55 41.12 5400 -1288 AVG
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Orthogonal Axis : (X

Test Mode : TX N-40M MODE 2452MHz
Vertical
0.0 dBudm
FLC_RF_1G-40G_[Peak)
FEC_KF_1G--400_ [AYEE]
&
2
a0 *
N1}
000000 3550 100 E1 100100 BE50. D 20000 13750000 VE300L00  VEAS0L00 27400000 ZE5I00L00 MHz

Reading Comect Measure- i
Mo, Mk. Freq. Level Factor ment Limit Margin

MHz dBuVf dB dBu\im dBulim dB Detector  Comment
1 4504 268 4270 6.61 49.31 7400 -24.69 peak
2 * 4804268 3519 6.61 41.80 5400 -12.20 AVG
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
B0 dBuMm
FCL_ARF_16-406_|Peak)
FLC_RF_1G-40G_[AVE]
%
2
a ®
(1]
1000000 3550, 00 B0, 100 BEHI0, 0 120000 1376000 VE30000  VERS000 2 400,00 ZEH00.00 MH 2
Reading Comect Measure- )
Mo. Mk,  Fregq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 4903258 42 54 6.61 4820 7400 -2480 peak
2 * 4804258 35.51 6.61 4212 5400 -1188 AVG
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ATTACHMENT E - BAND EDGE AND FUNDAMENTAL
EMISSIONS

Report No.: BTL-FICP-1-1411127 Page 72 of 149
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Vertical
12000 dBuym
&
0
.y - FCL_AF_TG-A0G_[Peak]
413
¥ K FIC_RF_IG-40G_[AVE]
M \_/\I\/_\/%
400
ZIRZ 000 FIF2 00 382 00 39200 2402 100 2412 100 2422 00 2432 0 2442 0 246200 MHz
Reading Comect Measure- )
No. Mk, Freg.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 2387300 25.21 3187 57.08 7400 -16192 peak  band edge
2 2387 300 17.58 31.87 49 .45 5400 -455 AVG  band edge
3 2390.000 2553 31.88 57.41 7400 -1659 peak  band edge
4 2390.000 15.95 31.58 47 .83 5400 -8A7 AVG band edge
5 X 2411200 76.30 3. 108.21 7400 34 peak no limit
& * 2411200 T4.23 3. 106.14 5400 35214 AVG no fimit
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Horizontal
12000 dBus/m
%
]
e FCL_AF_TG-AD0G_[Peak]
1 V
ﬁ FIC_RF_1G-40G_[AVE]
X k’m_,_—
400
ZIRZ 000 FIF2 00 382 00 39200 2402 100 2412 00 2422 00 2432 0 2442 00 46200 MHz
Reading Comect Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuVim dB Detector  Comment
1 23587600 28.29 31.87 6016 7400 -13.584 peak band edge
2 2387 600 18.27 3187 50.14 5400 -3386 AVG band edge
3 2390.000 23.94 31.88 55.82 7400 -1B818 peak band edge
4 2390.000 15.93 31.88 47 .81 5400 -6.19 AVG band edge
5 X 2411100 T4.52 3. 106.43 7400 3243 peak no fimit
6 * 24112200 7242 3.9 104.33 5400 5033 AVG no limit
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Orthogonal Axis : (X

Test Mode : TX B MODE 2437MHz
Vertical
1200 dBud fm
a
FOL_AF_1G-40G_[FPeak]

\(\l\rrﬂmr [&VIGE)

~
.

400
ZIAF.000 2397 00 2407 217.00 227 0 2437 00 2447 0 257 00 2467 00 MA7.00 MHz
Reading Comsct Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuVf dB dBuVim dBu\m dB Detector  Comment
1 X 2436100 Ta.81 31.94 110.55 74.00 3655 peak no fimit
2 * 2438100 TEAB 31.94 108.40 400 5440 AVG no flimit
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Orthogonal Axis : |X

Test Mode : TX B MODE 2437MHz
Horizontal
1200 dBuY A m
fiin]
- FOC_AF_1G-40G_[Peak]
[ 1

A

FIDYy RF_1G-40G_[AVEG)

Y

T —

400
FIRT 000 FISF 00 2407 00 21700 227 0 237 .00 247 00 LLTR ] 2467 00 A7 00 MHz
Reading ©Comect Measure-
Mo. Mk.  Freg.  Lewvel Factor  ment Limit ~ Margin
MHz dBu'f dB dBuvim dBuviim dB Detector Comment
1 * 2436100 7491 3194 106.85 5400 5285 AVG no fimit
2 X 2436200 77.05 3194 108.99 7400 3499 peak no fimit
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Vertical
12000 dBud/m
2
a0
.'I/-\’\l FCL_AF_16-40G_{Peak]
= Hj
3
b a FOC RF_1G-40G_[AVG]
W’N E
400
24120000 2422 100 2432 00 2482 00 2452 00 246200 247200 2482 00 24592 00 251200 MHz
Reading Comect Measure- o )
No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuim dB Detector  Comment
1 X 2481100 7695 3198 108.93 7400 3493 peak no limit
2 * 2481200 7475 3198 106.73 5400 35273 AVG no lmit
3 2483500 2480 32.01 56.81 400 -1719 peak band edge
4 2483.500 16.85 32.01 45.86 5400 -5.14 AVG  band edge
5 2486200 2652 32.01 58.53 7400 -1547 peak  band edge
G 2486200 18.43 32.01 S0.44 2400 -358 AVG  band edge
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Horizontal
12000 dBuv/m
a0
ﬁ FCL_AF_16-40G_[Feak]
38 .
. FOC_RF_IG-405G_[AVE)
400
N2 000 2422 00 2432 1000 2442 00 2452 100 246200 247200 2482 100 2492 00 H12.00 MHz
Reading Comsct Measure- i
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBuim dB Detector  Comment
1 * 2461100 Ti.44 31.98 105.42 5400 5142 AVG o limit
2 X 2461200 75.55 31.98 107.53 7400 3353 peak o lmit
3 2483.500 25.27 32.01 57.28 7400 -16.72 peak band edge
4 2483.500 16.16 2.0 4517 5400 -583 AVG band edge
5 2486.500 26.30 32.01 58.31 7400 -1569 peak band edge
i3 2486.500 19.39 32.01 51.40 5400 -260 ANVG band edge
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
12000 dBuv/m
&
k-
]
FCL_AF_16G-4DG_[Peak]
1
x
2/ \ i ———
400
FIRE 000 ZAF2 00 32 00 382 0 2402 00 247200 2422 0 2432 00 242 00 ME2 00 MHz
Reading Comsct Measure- i
Mo, Mk. Freq. Level Factor ment Limit  Margin
MHz dBuVf dB dBu\im dBulim dB Detector  Comment
1 2390.000 3313 31.88 65.01 7400 -BA99 peak band edge
2 2390.000 20.79 31.88 5267 5400 -133 AVG band edge
3 * 2411100 66.80 31.91 98.71 5400 4471 AVG no fimit
4 X 2411400 7545 31.91 107.36 7400 3336 peak no fimit
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Orthogonal Axis : |X

Test Mode : TX G MODE 2412MHz
Horizontal
1200 dRuddm
3
a1
FCL_AF_1G-405_[Peak]
5 FIC_RF_1G-40G_[AVE]
400
FIEZ OO0 ZIF2.00 T3E2 00 >392 00 402 0 247200 222 00 2432 00 242 00 HME2.00 MHz
Reading Comect Measure- )
Mo, Mk. Freq. Lewel Factor ment Limit  Margin
MHz dBuV dB dBuVim dBulim dB Detector  Comment
1 2390.000 32.22 31.568 54.10 7400 -9.90 Peak  band edge
2 2390.000 20.59 31.588 52.47 5400 -153 AVG band edge
3 * 2411.000 6543 3. 97.34 2400 4334 AVG no fimit
4 X 2413400 7418 31 106.09 7400 3209 peak no fimit
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Orthogonal Axis : (X
Test Mode : TX G MODE 2437MHz
Vertical
1200 dBuvdm
|
*
2
]
FCL_FF_16-4DG_[Peak]
FILC_RF_1G-40G_[4VE)
00
ZIET 000 FISF 00 2407 0 700 227 00 23700 2447 00 2457 00 2467 0 287 00 WMHz
Reading Comect Measure- )
Mo, Mk. Freq. Lewvel Factor ment Limit  Margin
MHz dBu dB dBuvim dBu\im dB Detector  Comment
1 X 2435600 79.48 3584 11142 7400 3742 peak no fimit
2 * 2435100 T0.70 3194 102.84 5400 4864 AVG no fimit
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Horizontal
1200 dBuvdm
1
ai
FCL_AF_1G-40G_[Feak]
FIC_RF_1G-40G_[AVE]
400
23T 000 2397 00 2407 10 2417 .00 2427 0 23700 2447 00 2457 00 2467 D0 2487 00 MHz
Reading Comect Measure- )
MHo. Mk. Freq. Level Factor ment Limit  Margin
MHz dBu\/ dB dBu\Vim dBu\im dB Detector  Comment
1 * 2436000 59.23 31.94 101.17 5400 4717 AVG no fimit
2 X 2437200 T7.93 31.94 109.87 7400 3587 peak no fimit
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Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Vertical
12000 dBuMAm
2
X
.
a0
FCL_AF_1G-40G_[Feak]
3
®
/ \‘ i e —
4o
22000 2422 00 2432 00 2442 .00 2452 0 262 00 27200 482 0 2492 00 1200 MHz
Reading Comect Measure- )
MNo. Mk. Freq. Lewvel Factor ment Limit  Margin
MHz dBuV dB dBuNVim dBulim dB Detector Comment

1 * 2461100 66.81 3198 858.79 5400 4479 AVG no fimit

2 X 2453300 75.63 3198 107.61 7400 3361 peak no fimit

3 2453.500 3283 32.Mm 64 .84 7400 -918 peak  band edge

4 2453500 1993 32M 51.84 5400 -208 AVGE  band edge
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Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz
Horizontal
1200 dBuydm
2
4
1
1]
FCL_AF_16G-40G_[Peak]
2
\ FILC_RF_1G-40G_[AVE]
400
2000 2422 00 2432 00 2442 00 2452 0 B2 0 24720 282 00 2492 00 21200 MHz
Reading Comect Measure- o i
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuVf dB dBuVim dBulim dB Detector  Comment
1 * 2461.100 66.03 31.98 98.01 5400 4401 AVG no fimit
2 X 2461400 7453 3198 106.51 7400 32.51 peak no fimit
3 2483500 30.87 32.01 62.88 7400 -1112 peak  pand edge
4 2453.500 19.20 32.01 1.1 s400 -279 AVG band edge
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Vertical
1200 dBuvdm
3
a1
FCL_AF_TG-40G_[Peak]
J’;( \_ FIC_RF_1G-40G_[AVG]
400
FIEZ OO0 FIF2 00 32 00 >392 0 402 00 2412 .00 2422 0 3200 2042 00 ME2 00 MHz
Reading Comsct Measure- i
Mo. Mk. Freq. Level Factor ment Limit Margin
MHz dBuVf dB dBuVim dBulim dB Detector  Comment
1 2390.000 2341 31.58 65.29 7400 -8 peak band edge
2 2390.000 19.75 31.58 51.63 5400 -237 AVG band edga
3 * 2411.000 64.20 31.91 96.11 5400 421 ANVG no fimit
4 X 2411200 7369 31.91 105.60 7400 3160 peak no fimit
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
12000 dBuv/m
4
X
3
m
FCOL_AF_1G-40G_[Peak]
1
A
. FIC _RF _IG-40G [AVE)
400
FIEZ 000 Z3F200 2382 00 2392 00 2402 100 247200 2422 00 2432 DD 2442 0 246200 MHz

Reading Comect Measure- )
Mo. Mk. Freq. Level Factor ment Limit Margin

MHz dBuV dB dBu\im dBulim dB Detector  Comment
1 2390.000 31.81 31.88 63.69 7400 -10.31 peak  band edge
2 2390.000 19.22 31.88 51.10 5400 -2.90 AVG band edge
3 * 2410900 63.33 31.91 95.24 5400 4124 AVG no fimit
4 X 2411.200 T2.68 31.91 104.59 7400 3059 peak no fimit
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Orthogonal Axis : (X
Test Mode : TX N-20M MODE 2437MHz
Vertical
12000 dBuydm
g
1
0
FCL_AF_16-40G_[Peak]
FIC_RF_IG-40G_[AVG)
400
ZIAF 000 397 00 2407 0 241700 2427 00 2437 .00 2447 00 2457 00 2467 .00 2487 00 MHz
Reading Comect Measure- o i
Mo, Mk, Freg.  Lewvel Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 * 2436.000 £9.13 31.04 101.07 400 4707 ANG o limit
2 X 2436100 T&TT 3194 110.71 7400 3671 peak no limit
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
12000 dBud/m
&
1
i
FCL_AF_1G-40G_[Peak]
FIC_RF_1G-40G_[&VG]
40.0
ZITOO00 ZI9F00  ZADF.O0 ZOF00 24IF00 FAIP00  44P00 245700 246700 248700 MHz
Reading Correct Measure- o )
Mo, Mk. Freq. Lewel Factor ment Limit  Margin
MHz dBuV dB dBulim dBuVim dB Detector  Comment
1 * 2436000 68.29 31.94 100.23 5400 4623 AVG no fimit
2 X 2438200 7812 31.94 110.06 7400 3606 peak no fimit
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Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Vertical
1200 dBuvdm
2
X
14
a0
FCL_AF_16-4DG_[Peak]
3
4
/ \. FIC RF 16-40G [.ﬁ."r'n|
400
12000 2422 00 2432 .00 4200 2452 00 HE2 0 27200 2482 .00 2492 00 1200 MHz
Reading Commect Measure- o )
Mo, Mk. Freq. Lewel Factor ment Limit  Margin

MHz dBuV dB dBuVim dBuVim dB Detector Comment
1 * 2461.000 B5.11 31.98 97.09 5400 4309 AVG no fimit
2 X 2462500 7462 31.98 106.60 7400 3260 peak no fimit
3 2483500 3492 2.0 66.93 7400 -7O7 peak  band edge
4 2483500 20.98 3201 5289 5400 -1.01 AVG band Edge|
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
1200 dBuv/m
2
an
FCL_AF_1G-40G_[Peak]
1
4
/ \l‘ FIC RF IG-40G [AVE]
400
2120000 2422 00 2432 .00 24200 2452 00 HE2 0 2720 2482 .00 24492 00 1200 MHz
Reading Commect Measure- o )
Ho. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBu\im dBuVim dB Detector  Comment
1 X 2460500 T4.07 31.98 106.05 7400 3205 peak no fimit
2 * 2461100 64.60 31.98 96.58 54.00 4258 ANVG no fimit
3 2483500 3425 2.0 66.26 7400 -T74 peak band edge
4 2483.500 20.61 32.01 52.62 5400 -1.38 ANVG band edge
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2422MHz
Vertical
g dBuvdm
3
FCL_AF_16-4DG_[Peak]
m
%
2 FILC_RF_1G-40G_[8¥6)
no
ZI2E 000 7342 00 2362 00 32 .00 2402 00 2422 2442 00 262 00 2482 00 022 00 MHz
Reading ©Comect Measure- o )
Mo, Mk. Freq. Lewvel Factor ment Limit Margin
MHz dBu' dB dBuvim dBuim dB Detector  Comment
1 2390.000 3303 31.88 64 .91 7400 -9.09 peak band edge
2 2390.000 2073 31.88 5261 400 -1.39 AVG band edge
3 = 2420.200 54 99 3192 86.91 5400 3291 AVG no fimit
4 X 2420.600 66.12 .92 05.04 7400 2404 peak no fimit
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Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
g dBuvdm
a
X
[l
/-/JIx\r\_H\ FCC_AF_16-40G_{Peak]
m }
%
5 FILC_RF_1G-40G_[8¥6)
ano
22000 7342 100 ZI62 00 >332 00 02 00 2422 442 00 62 00 T4H2 00 22 0 MHz
Reading Comect Measure- )
Mo, Mk. Freq. Lewvel Factor ment Limit Margin
MHz dBu'/ dB dBulim dBuV'm dB Detector  Comment
1 2390.000 33.01 31.88 64.89 7400 -911 peak band edge
2 2390.000 20.21 31.88 52.09 5400 -1.91 AVG band edge
3 X 2417.800 62.07 31.91 93.95 7400 1998 peak no limit
4 * 2419600 45497 31.92 B80.89 5400 2689 AVG no fimit
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3TL

Orthogonal Axis : (X

Test Mode : TX N-40M MODE 2437MHz
Vertical
12000 dBud /m
&
1
a0

FOL_AF_1G-40G_[Peak]

FIC_RF_IG-40G_[AVG]

400 ‘P—HJ/ \

AT 0 2357 00 23700 239700 21700 243700 57 00 247700 2497 100 3700 MHz

Reading Comect Measure- o i
MNo. Mk. Freq. Level Factor ment Lirmit Margin

MHz dBu\f dB dBuVim dBuVm dB Detector  Comment
1 * 2439200 5910 31.94 91.04 5400 3704 AVG no lmit
2 X 2441800 69.81 31.85 101.76 7400 2776 peak no lmit
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3TL

Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2437MHz
Horizontal
nog  dBuvdm
1
®
2
FCL_AF_16G-4DG_[Peak]
]
FILC_RF_1G-8005G_[AVE]
an.g
2I3F000 IGO0 FIFFO0  2IFF00 V00 243IT00 MSFO00  247F.00 249700 253700 MH:
Reading Comsct Measure- )
Mo, ME. Freq. Level Factor ment Limit  Margin
MHz dBu\/ dB dBuVim dBul'm dB Detector  Comment
1 X 2432800 66.90 31.94 05.84 7400 24584 peak no fimit
2 * 2435000 55.09 31.94 B7.03 5400 3303 AVG no fimit
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3TL

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Vertical
12000 dBuydm
1
"
2
an
FCL_AF_1G-40G_{Peak]
4 FIIC_RF_1G-405_[AVE)
40.0
FIH2Z 000 FIF2.00 392 00 2412 1000 2432 00 2452 00 2472 1000 2492 00 251200 2052 00 MHz
Reading Comect Measure- )
MNo. Mk. Freq. Level Factor ment Lirnit Margin
MHz dBuV dB dBuvim dBuviim dB Detector Comment
1 X 2453400 6837 31.96 100.33 T400 2633 peak no lmit
2 * 2454 200 56.81 3196 8a.77 2400 34757 AVG no lmit
3 2483500 3657 32.01 68.58 7400 -542 peak band edge
4 2483.500 2087 32.01 52.88 2400 -112 AVG band edge
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3TL

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
1200 dBuvdm
.
ai
FCL_AF_1G-40G_[Feak]
#
a FIC_RF_1G-40G_[AVE]
400
w000 ZI42 .00 2382 00 212.00 2432 0 2452 00 2720 24492 00 1200 2062 00 MHz
Reading Comect Measure- )
MHo. Mk. Freq. Level Factor ment Limit  Margin
MHz dBu\/ dB dBu\Vim dBu\im dB Detector  Comment
1 * 2450200 53.54 31.96 B5.50 5400 3150 AVG no fimit
2 X 2453200 55.43 31.96 97.39 7400 2339 peak no fimit
3 2483500 35.60 3201 67.61 7400 -B.39 peak  band edge
4 2483.500 20.12 32.01 52.13 5400 187 ANG band edge
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3TL

ATTACHMENT F - BANDWIDTH
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3TL

Test Mode : TX B Mode_CHO01/06/11

Frequency 6dB Bandwidth |99% Occupied BW| Min. Limit Test Result
(MHz) (MHz) (MHz) (kHz)
2412 10.09 15.08 500 Complies
2437 10.15 16.20 500 Complies
2462 10.06 15.04 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.74 4B

Fef 20 dBm ALt 30 dB SWT 2.5 ms
20 Cffget 1 4B B
10
D1 7.525 dBm % TLATE
[viEN| = D2 :.a;w@". | L L
WW
20
30
spe
-4
&0
|70
F1
an

Center 2.412 GH=z 2 MHz/ Span 20 MHz

Date: G.DEC.Z2014 14:57:45
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3TL

TX CHO6

*REW 100 kHz Delta 1 [T1 ]
*VEW 300 kHz -0.gz2 de
kef 20 dBm *Att 30 dB EWT 2.5 ms 0.149994000 MH=
20 Offpet 1 4B OBW 16200000000 MH=
Madker| 1 [T1

Ty N

1 PH

.fljw

e

WML«,

=40

50

60

-80

Center 2.437 GHz

Date: €.DEC.2014

20 dBm

*ATLT

14:58:09

30 dB

2 MHZ/

TX CH11

“REW 100 kHz
*WVEW 300 kHz

EWT 2.5 ms

Delta

Span 20 MHz

1 [T1]
-0.29 dB
059975000 MHz

L1 ¢

1 PH

20

ﬂmJuﬂd

A | J A

Tamp 2

HlmveL

50

60

-80

Frl

Center 2.4¢2 GHz

Date: €.DEC.2014

15:01:17

2 MHZ/

Span 20 MHz
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3TL

Test Mode: TX G Mode CHO01/06/11

Frequency 6dB Bandwidth [99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz)
2412 13.88 16.36 500 Complies
2437 13.81 16.48 500 Complies
2462 15.08 16.36 500 Complies
TX CHO1

*RBW 100 kHz Delta 1 [T1 )
“WBW 300 kHz
SWT 2.5 ms

Ref 20 dBm *Ate 30 dB

20 CQffpet 1| giB

D1 .78 T T
! quV‘-"‘%‘I —loei .mwuv“ﬂuwnu-.mn..\ ] FY

Fl

80

Center 2.412 GHz 2 MH=z/ Span 20 MH=z

Date: &.DEC.Z2014 15:04:2%9
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3TL

TX CHO6

*REW 100 kHz Delta 1 [T1 ]
“VEW 300 kHz 0.50 &B

*ATLT 30 dB EWT Z.5 m= 13.809600000 MHzZ

L1¢

orw léllagoooapoo MEZ
Mat

:

VIEW|

socbsdaesbenta A

-
-
-
-

3
S
]
= 0

{

Temp 2

|20

50

60

rl

-80

Center 2.437 GHz

2 MHzZ/ Span 20 MHz

Date: €.DEC.2014 15:05:45

TX CH11

*REW 100 kHz Delta 1 [T1 ]
*WVEW 300 kHz 0.30 de

*ATLT 30 dB EWT Z.5 m= 15.079969000 MHz

L1 ¢
2-454430

o
vIEW| M Temp 1| [T1 35
- P ES' nf\l‘r‘ 4

oL : [dhh&ﬂl R s PR

2Ty

10 Temp 2| [T1 JBY

s

=40

50

60

Fl
80 |

Center 2.4&2 GHz

2 MHzZ/ Span 20 MHz

Date: €.DEC.2014 15:06:534
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3TL

Test Mode : TX N-20MHz Mode_CH01/06/11

Frequency 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHZz) (MHZz) (kHz)
2412 14.44 17.52 500 Complies
2437 15.07 17.60 500 Complies
2462 15.16 17.56 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.05% 4B
Fef 20 dBm *Att 30 dB SWT 2.5 m=
2o Gffget |1 diB T
10 . Ex
T D1 78 cdBm 3 T -
[vev i I i | Il )
T1 MWPJ{W’\NW LVL
--‘?f
!
Center 2.412 GHz 2 MHz/ Span 20 MHEz
Date: G.DEC.Z2014 15:08:40
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TX CHO6

*“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 m=

®

Ref 20 dBm *Att 30 dB

20 Cffgat 1 diB

Lo

100 MEz

20

TX CH11

*RBW 100 kH=z
“WBW 300 kHz
SWT 2.5 ms

®

Ref 20 dBm *Att 30 dB

30
-4

€0
|- 70

Fz
Fl

an

Center 2.437 GHz 2 MHz/ Span 20 MHEz
Date: 6.DEC.2014 15:09:48

20 Offpet 1 4B
10
JL_x
&= |, ST VR OO O T Y
TT ey P I""’U‘ LN Ty
-1
o
Y,
|-a
50
-7
F2
F1l
a0
Center 2.462 GH=z 2 MHz/S Span 20 MH=
Date: &.DEC.2014 15:11:06
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3TL

Test Mode : TX N-40MHz Mode_CHO03/06/09

Frequency 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHZz) (MHz) (kHz)
2422 33.99 35.76 500 Complies
2437 32.62 35.84 500 Complies
2452 33.84 35.76 500 Complies
TX CHO3
® *REW 100 kHz Delta 1 [T1 ]
20 dBm *RALL 30 dB ‘:‘E’: !io]o‘.u:kﬂI s ;:
\:L\ IIE ret 1 [ 1 | | oBWw 35L7e0000(00 M Hz
& [T1

D1 -1.35¢ B

P

HLVL

70

-80

Fa2

Center 2.422 GHz

Date:

23:02

6.DEC.2014 15

03

4 MHz/

Span 40

MHz
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3TL

TX CHO6

® *REW 100 kHz Delta 1
*WBW 300 kH=z
Fef 20 dBm *Att 30 dB EWT 5 ma [}
20 £fpet 1 4B opa0 MHZ
= =t
T 4193¢0p25 GHz
D1l 3.03 4B +
D s
| ‘W"}“
Al
“7
- 40
- 50
- 50
0
F2
-0 |
Center 2.437 GHz 4 MHZ/S Span 40 MHz
Date: &.DEC.2014 15:34:20
® *REW 100 kHz Delta I
*WBW 300 kH=z
Fef 20 dBm *Att 30 dB EWT 5 ma
20 £fpet 1 4B
-1
1 FK
D
| mgjﬂb‘\h
- 40
- 50
- 50
0
i el
-0 |
Center 2.452 GHz 4 MHZ/S Span 40 MHz
Date: &.DEC.2014 15:35:32

LVL

LVL
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3TL

ATTACHMENT G - MAXIMUM PEAK CONDUCTED OUTPUT
POWER
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3TL

Test Mode :TX B Mode_CHO01/06/11

Frequency |[Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 20.86 0.12 30.00 1.00 Complies
2437 22.45 0.18 30.00 1.00 Complies
2462 22.34 0.17 30.00 1.00 Complies

Test Mode :TX G Mode CH01/06/11

Frequency |[Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 21.49 0.14 30.00 1.00 Complies
2437 25.31 0.34 30.00 1.00 Complies
2462 22.11 0.16 30.00 1.00 Complies
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3TL

Test Mode :TX N20 Mode_CHO01/06/11_ANT 1

Frequency

Conducted Power

Conducted Power

Max. Limit

Max. Limit

(MHz) (dBm) (W) (dBm) (W) Result
2412 20.27 0.11 30.00 1.00 Complies
2437 25.51 0.36 30.00 1.00 Complies
2462 21.84 0.15 30.00 1.00 Complies
Test Mode :TX N20 Mode_CHO01/06/11_ANT 2
Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 20.04 0.10 30.00 1.00 Complies
2437 23.28 0.21 30.00 1.00 Complies
2462 21.12 0.13 30.00 1.00 Complies
Test Mode : TX N20 Mode_CHO01/06/11_Total
Frequency [Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 23.17 0.21 30.00 1.00 Complies
2437 27.55 0.57 30.00 1.00 Complies
2462 24.51 0.28 30.00 1.00 Complies
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User
矩形


3TL

Test Mode :TX N40 Mode_CHO03/06/09_ANT 1

Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 19.12 0.08 30.00 1.00 Complies
2437 23.09 0.20 30.00 1.00 Complies
2452 20.75 0.12 30.00 1.00 Complies
Test Mode :TX N40 Mode CHO03/06/09 ANT 2
Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 18.95 0.08 30.00 1.00 Complies
2437 22.78 0.19 30.00 1.00 Complies
2452 19.65 0.09 30.00 1.00 Complies
Test Mode :TX N40 Mode_CHO03/06/09_Total
Frequency [Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 22.05 0.16 30.00 1.00 Complies
2437 25.95 0.39 30.00 1.00 Complies
2452 23.25 0.21 30.00 1.00 Complies
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3TL

ATTACHMENT H - ANTENNA CONDUCTED SPURIOUS
EMISSION
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3TL

Test Mode :

TX B Mode
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TXB

*REW 100 kH=
*WVBW 300 kH=z

mode CHO1

Ma

=N

Marker

Ref 20 dBm *Aatt 30 4B SWT 10 ms 2
20 Qffget 3 4B Marker
b0 DI - I35 oF =2
Marker
L ey
& |, ,
Marker
=10 T HETT
4
20
- i U
3DB
a0
&#ﬁ#&ﬁhﬂ*‘i" i b i bl 4 "
s M AR o i
(1]
L0
Fz
F1l
-80
Start 2.323 GH= 10 MEz/S Stop £2.423 GH=z
Date: &.DEC.Z2014 14:58:08
TX B mode CH11
@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kH=z =41
Ref *Aatt 30 4B SWT 10 ms= 2.486300000 ¢
20 Marker| 1 [T1
1017¢ dBm
e e Tere nraweas | 5 |
Marker| :
L £K dBm
&R |,

g

3DB

-
e R
3
&
E-
1

Date: 6.DEC.2014

15:01:29

&0
-0
Fz2
Fl
-B0
Start 2.448 GHz 10 MEz/S Stop 2.548 GHz

Report No.: BTL-FICP-1-1411127

Page 112 of 149




3TL

@

TX B mode CHO1 (10 Harmonic of the frequency)

*REW 100 kHz Marker 2 [T1 ]
*VBW 300 kH=z =41.28

Ref 20 dBm *Aatt 30 4B SWT 2.7 = G65.Z280000000 MHE=z
20 Offget 1 d¢iB Marker( 1 [T1
aL0l dBm
", 2l 412300bh0o cm- |ER
T
v
L _ex
&R |,
LVL
-1
01 -13.[98% dBm
20
|40
3DEB
]
| st iy et
bkl Ao b il 3 by T LT
e/ ot N
(=14
L0
-80
Start 30 MH=z 2.647 GHz/S Stop Z26.5% GH=
Date: &.DEC.Z014 14:58:00

TX B mode CHO6 (10 Harmonic of the frequency)

*REW 100 kHz Marker 2 [T1 ]

*VEBW 300 kHz dBm

Ref 20 dBm *Aatt 30 4B SWT 2.7 = 0 MHz
20 offget 1 diB
1 £ dBm
|10 y cz- |IEN
L ey
&R |,
LVL
01 10 lhde am
20
_
3DB
o
i [ RSN PPVRTIIE ¥ ST U (N { v
Wl W A f
(1]
L0
-80
Start 30 MH=z 2.847 GHz/ Stop Z26.5% GH=
Date: &.DEC.Z014 14:59:24
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3TL

TX B mode CH11 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 )
*YBW 300 kHz ~35_67 dBm
Ref 20 dBm *att 30 4B SWT 2.7 = S5.694580000 GH=z
20 Offget 1 diB Marker| 1 [T1
gL31 dBm
" 1 2l ggezg0bhon cm- |ER
L _ex
&R |,
LVL
[ 01 -11.[566 am
3DB

. " Ty
i aa oo
(1]
L0
-B0
Start 30 MH=z 2.847 GHz/ Stop Z26.5% GH=

Date: 6.DEC.2014 15:01:31
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3TL

Test Mode :

TX G Mode
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3TL

TX G mode CHO1

*REW 100 kHz Marker 4 [T1 ]

Date: 6.DEC.2014

15:07:1¢

*VBW 300 kHz -23.77 dBm
Ref 20 dBm *att 30 4B SWT 10 ms 2.400000000 GH=z
20 Offpet 3 giB Marker|[ 1 [T1
5L4¢ dBm
o 2l 413900h00 cm- |ER
1
L ] 0l B.450 dBm Marker [T1
Frz=v il ,
< LVL
Marker
|15
D2 -[14.541 HEBr
20 ]
|40 w_
“F 3D
40 M]F
60
|0
Fz
F1l
-80
Start 2.323 GHz 10 MEz/ Stop 2.423 GHz
Date: 6.DEC.2014 15:04:51
TX G mode CH11
@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -41.69 cBm
Ref 20 dBm *att 30 JdB SWT 10 ms= 2.483800000 GH=z
20 Offpet 3 giB Marker| 1 [T1
ol 44 dBm
o 2l gg3200bhon cm- |ER
cdBm H T3
% -41L74 dBm
o e ISP T SR wve
Marker| 3 [T1
. =501 46 dBm
[ 0z h 2| 500000p00 GEz
2z
I
3DB
40
. WMM!_MM b AL St
60
|0
Fz2
Fl
-80
Start 2.448 GHz 10 MEz/ Stop 2.548 GHz
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3TL

TX G mode CHO1 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 )
*VBW 300 kH=z =43_58
Ref 20 dBm *Aatt 30 4B SWT 2.7 = S.853400000 GH=z
20 Offpet 1 ¢B Marker| 1 [T1
-0L14 dBm
" 2l 412300bh0o cm- |ER
L ey i
&R |, v
LVL
-1
20 bl —2 i 44 dim
-
3DB
40 ra
Tyl PAY TR J LpL P, e Aol I
s , & e
(1]
L0
-80
Start 30 MH=z 2.847 GHz/ Stop Z26.5% GH=

Date: 6.DEC.2014 15:04:43

TX G mode CHO6 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.7¢
Ref 20 dBm *Aatt 30 4B SWT 2.7 = 21.9471&0000
z0 Offget 1 B Marker[ 1 [T1
3157 dBm
B 12300h00 ce-|EE
1
L ey Y
&R |,
LVL
-1
Dl -16.[028 4B
20
-
3DB
40 =
£l sy PR | Y Lt b
LV e L N et o b
G0
L0
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 6.DEC.2014 15:05:59
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3TL

@

Ref 20 dBm TALL

30

*REW 100 kH=
*WVBW 300 kH=z
f=1:] SWT 2.7 =

Marker 2 [T1 ]

5.6

=43.01 odBm

94580000 GHz

20 offget 1 diB

10

Marker| ]

308 dBm
412300000 SEz

Dl -16.[81% dBm
20

PIETEN N P AP LIJ..M
v

&0

-0

-B0

Start 30 MH=z

Date: 6.DEC.2014 15:07:08

Z2.647 GHz/

Stop Z26.5% GH=

TX G mode CH11 (10 Harmonic of the frequency)

3DB
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3TL

Test Mode :

TX N-20M Mode_ANT 1
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3TL

TX HT20 mode CHO1

@ *RBW 100 kHz Marker 4 [T1 )
*VBW 300 kH=z =26.63 dBm
Ref 20 dBm *Aatt 30 4B SWT 10 ms ER=k: GHz
20 offpet 3 diB
L8g dBm
10 cz- |IEN
m D1 4.8685 dBEm 3 :
y dABm
&3 |, . -
z E-zaon PRI
Marker
20 dBfn
| 10
2l ze0000pon ={—
D2 15.135% HBEn
20 -
4
-
3DB
a0
Lt Wi it g
(1]
L0
Fz
F1l
-80
Start 2.323 GH= 10 MEz/S Stop £2.423 GH=z
Date: &.DEC.Z2014 15:09:02
TX HT20 mode CH11
@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kH=z =40.73 dBm
Ref 20 dBm *Aatt 30 4B SWT 10 ms= 2.483500000 GH=z
20 QOffpet 3 iR Marker| 1 [T1
4L 87 dbm
|10 2 o0 oz |EN
1 .
Marker
O 3 clBm
% 73 dBm
o - o SET Lvn
Marker
85 dBm
oopoo GHz
D2 -[151 134 HEn
M
3DB
a0 F -
\‘“\w&mmwmn LTTST U YR PR |
¥ e e e TR S,
(1]
L0
Fz2
Fl
-80
Start 2.448 GH= 10 MEz/S Stop 2.548 GH=z

Date: 6.DEC.2014 15:11:29
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3TL

TX HT20 mode CHO1 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 )
*VBW 300 kHz -43.20 dBm
Ref 20 dBm *Aatt 30 4B SWT 2.7 = 24.700040000 GH=z
20 Offpet 1 giB Marker| 1 [T1
-1} 38 dBm
L0 41zz00b000 oz |IER
L _ex
1
o, .
-1
20

D1 -Z1.[382 dBm

3DB

&0

-0

-B0

Start 30 MH=z Z2.647 GHz/ Stop 26.5% GHz

Date: 6.DEC.2014 15:08:54

TX HT20 mode CHO6 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kH=z =42.98 4dBm
Ref 20 dBm *Aatt 30 4B SWT 2.7 = 24.700040000 GH=z
20 Offpet 1 ¢B Marker| 1 [T1
ol &4 dBm
B : 41zz00b000 oz |IER
L
L ey
&R |,
LVL
-1
D1 -1 62 dB
20
-
3DB
a0 =
sphiih P A ..ll..\ I N T T M W
i Rl Ra o L oot
(1]
L0
-80
Start 30 MH=z 2.847 GHz/ Stop Z26.5% GH=

Date: 6.DEC.2014 15:10:02
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TX HT20 mode CH11 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 )
*VBW 300 kHz -42.23 dBm
Ref 20 dBm *att 30 4B SWT 2.7 = 20.041320000 GH=z
z0 Offget 1 B Marker[ 1 [T1
-0lz2 dBm
10 2l ggezg0bhon cm- |ER
=4 ,
I 7
0
LVL
-1
|- 20 PP o—tim
3DB

ERESTI| ST | P T i ‘I‘JUJWW‘MLLMW

&0

-0

-B0

Start 30 MH=z Z2.647 GHz/ Stop 26.5% GHz

Date: 6.DEC.2014 15:11:21
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3TL

Test Mode :

TX N-20M Mode_ANT 2
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3TL

TX HT20 mode CHO1

@ *PEW 100 kHz Marke
*YBW 300 kHz

1 <Bm

| e W A 2, s m\bal-nlu'ﬁ.al

Ref 20 dBm *Aatt 30 4B SWT 10 ms 0 GHz
20 offpet 3 diB
dBm
10 = |IEN
D1l 2.9391 dEm
Frz=v il N ,
Marker
| 10
oopoo GHz
D2 —(17.009 HABm
20
2
- |
-3
3DB
40 Mjﬁ
(1]
L0
Fz
F1l
-80
Start 2.323 GH= 10 MEz/S Stop £2.423 GH=z
Date: &.DEC.Z2014 15:14:18
TX HT20 mode CH11
@ *RBW 100 kHz Marker
*VBW 300 kH=z » <Bm
Ref 20 dBm *Aatt 30 4B SWT 10 ms= 2 0 GHz
20 Qffget 3 4B Marker| ]
9 dBm
10 cz- |IEN
9 dEm H Mazlkar
L £K 87 dBm
&3 |, . -
4 THEY| Ly
Marker
& dBm
| 10
S500000p00 GHzZ
Dz (13
2
Y 0
3DB
a0

Date: 6.DEC.2014 15:31:52

&0
-0
Fz2
Fl
-B0
Start 2.448 GHz 10 MEz/S Stop 2.548 GHz
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3TL

TX HT20 mode CHO1 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 )
*VBW 300 kHz -43.29 dBm
Ref 20 dBm *Aatt 30 4B SWT 2.7 = 20.570720000 GH=z
20 Offpet 1 giB Marker| 1 [T1
—-1L 54 dBm
" 2l 412300bh0o cm- |ER
L _ex
&R |, 1
Y LVL
-1
20

D1l -21.[53% dBm)

3DB

ik shoo] py ..._lJ...all "

&0

-0

-B0

Start 30 MH=z Z2.647 GHz/ Stop 26.5% GHz

Date: 6.DEC.2014 15:14:10

TX HT20 mode CHO6 (10 Harmonic of the frequency)

@ *BBW 100 kHz Marker 2 [T1 )
*VBW 300 kH=z =38.2%8 dBm
Ref 20 dBm *att 30 dB SWT 2.7 = 3.841680000 GHz
20 Offket 1 B Marker( 1 [T1
—-4L 84 dBm
L0 el 747ea0hnn ce- |IEN
L Ex
&R |,
1 LVL
4
L1
20

D1 -24.BE7 dBm

2 DB

a0
Whatevy
i »L st s Mw\,\wﬁuwm

&0

-0

-B0

Start 30 MH=z Z2.647 GHz/ Stop 26.5% GHz

Date: 6.DEC.2014 15:17:19
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3TL

TX HT20 mode CH11 (10 Harmonic of the frequency)

Date: 6.DEC.2014

15:31:

43

@ *RBW 100 kHz Marker 2 [T1 )
*YBW 300 kHz -42 .55 dBm
Ref 20 dBm *att 30 4B SWT 2.7 = 24.964740000 GH=z
20 Offget 1 diB Marker| 1 [T1
-0L1E8 4dBm
" 2l geezqonnn SE.
L _ex .
Frz= [ I
-1
|- 20 e et
30
10 =
WMWMW
o i PP b A bbb gl b A b b b gk
ST bl 4 prchodf
60
|70
-B0
Start 30 MHz 2.647 GHz/

Stop Z26.5% GH=

3DB
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3TL

Test Mode :

TX N-40M Mode_ANT 1
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TX HT40 mode CHO3

@ *REW 100 kHz Ma
*VBW

300 kH=z
Ref 20 dBm *Att 30 4B SWT 20 ms

20 offpet 3 diB

10
R
R |, 0l 0,830

|10

- D2 -[19,167 HEm

|- 30 E i

l’ h
3DB
40

bl I""""‘l""“‘}"'b‘J

&0

-0

-B0

Start 2.245 GHz 20 MHE=z/ Stop 2.44% GHz

Date: 6.DEC.2014 15:33:Z2¢6

TX HT40 mode CHO9

@ *RBW 100 kHz Marker 4 [T1 ]
*VBW

300 kHz =33.3¢

Ref 20 dBm *att 30 4B SWT 20 ms Z.484400000 ¢
20 Offgat 3 diB Marker[ 1 [T1
Zpde
10 2l qegqo0pnn o
1 Marker( 2 [T1
D% 2.457 dBo =2glaz SAEg
&= |, i -
Marker
S
D2 =[7.543 {HBr
20 T
- 10 L
3DE
a0
4
| _co S l"“g.... b L | Il L
bl Lot s e TR VT L Y e
(1]
L_ 70
Fz
Fl
-8B0
Start 2.43 GH= 20 MEzZ/S Stop 2.63 GHz

Date: 6.DEC.2014 15:35:55
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3TL

TX HT40 mode CHO3 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 )
*VBW 300 kHz ~36.81 dBm
Ref 20 dBm *Aatt 30 4B SWT 2.7 = 5.747520000 GH=z
20 Offpet 1 giB Marker| 1 [T1
—4L %5 dBm
" 2l 412300bh0o cm- |ER
L _ex
&R |,
1 LVL
¥
-1
20

D1 -24.[945 dB

3DB

LI EPFI | T n
ST L Sy sy ol

&0

-0

-B0

Start 30 MH=z Z2.647 GHz/ Stop 26.5% GHz

Date: 6.DEC.2014 15:23:18

TX HT40 mode CHO6 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.72 dBm
Ref 20 dBm *Aatt 30 4B SWT 2.7 = 26.288240000 GH=z
20 Offpet 1 giB Marker| 1 [T1
2L 61l dBm
o 2l 412300bh0o cm- |ER
1
L _ex ¥
&R |,
LVL
|--1
0l -17.[392 dB
20
|40
3DB
40 -
PR TITTLL . NN A S TN WA T WALT Y N
Ml oottty U
60
|0
-80
Start 30 MHz 2.647 GHz/ Stop 26.% GHz

Date: 6.DEC.2014 15:24:34
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3TL

TX HT40 mode CHO9 (10 Harmonic of the frequency)

@ *RBW 100 kHz Marker 2 [T1 )
*VBW 300 kHz ~36.62 dBm
Ref 20 dBm *att 30 4B SWT 2.7 = 5.747520000 GH=z
20 Offpet 1 giB Marker| 1 [T1
—-4L08 dBm
" 2l 412300bh0o cm- |ER
L _ex
&R |,
1 LVL
L 4
-1
20
D1 4.083 dB
|40

ek ll “‘_NMMMW

Lk k pop ey, PR T
* M B o
(1]
L_ 70
-B0
Start 30 MH=z 2.847 GHz/ Stop Z26.5% GH=

Date: 6.DEC.2014 15:35:47
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3TL

Test Mode :

TX N-40M Mode_ANT 2
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3TL

TX HT40 mode CHO3

Ref 20 dBm *Aatt 30 dB

*RBW 100 kHz
*VBW 300 kH=z
SWT 20 ms

Marker

4 [T1 )

2.35 dBm

qoo000 GHz

20 offpet 3 diB

1 [Tl

10
L _ex
= |, 51— 75— el
|10
20 T R K O
|10
40

&0

-0

-B0

Start 2.245 GHz

Date: 6.DEC.2014 15:27:17

20

MHz/

TX HT40 mode CHO9

Stop 2.44% GHz

@ *REW 100 kHz Marker 4 [T1 ]
*VBW 300 kH=z =24 _.&0 odBm
Ref 20 dBm TAtt 30 JdB SWT 20 ms Z2.484400000 GHz
20 QOffpet 3 iR Marker| 1 [T1
SLE7 dBm
|10 JEEESOORNAN GE
y Marker
54 dBm
=T rTeET
Marker
37 dBm
Qopon GHz
n L PR |
(Fid AT R W T
(1]
L_ 70
Fz
Fl
-B0

Start 2.43 GHz

Date: 6.DEC.2014 15:39:4¢6

20 MHEz/

Stop 2.63 GHz

- | LVL

3DB

- | LVL

3DB
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3TL

@

TX HT40 mode CHO3 (10 Harmonic of the frequency)

*REW 100 kHz Marker 2 [T1 ]
*VBW 300 kH=z =42 .46 oBm
Ref 20 dBm *Att 30 4B SWT 2.7 = S.800480000 GHz
20 Offpet 1 ¢B Marker| 1 [T1
—Gp24 <dBm
o 2l 412300bh0o cm- |ER
0
LvVL
1
v
-1
20

D1 -26.[242 dBm)

3DB

R nﬁ'.'hj.lu‘_ 4 PR TN |
o

&0

-0

-B0

Start 30 MH=z Z2.647 GHz/ Stop 26.5% GHz

Date: 6.DEC.2014 15:37:09

TX HT40 mode CHO6 (10 Harmonic of the frequency)

*REW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -43.35% dBm
Ref 20 dBm *Aatt 30 4B SWT 2.7 = 25.070620000 GH=z
z0 Offget 1 B Marker[ 1 [T1
-0Lgl dbm
o 2l 412300bh0o cm- |ER
1
0 ¥ Ly
-1
20 B A Y R s 1221
-
3DB
40 =
LT Pt s e AL LJW
b o L e P e
G0
L0
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 6.DEC.2014 15:28:21
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3TL

@

TX HT40 mode CHO9 (10 Harmonic of the frequency)

3DB

*REW 100 kHz Marker 2 [T1 ]
*VBW 300 kH=z =3 64 dBm
Ref 20 dBm *att 30 4B SWT 2.7 = 5.747520000 GHz
20 Offpet 1 ¢B Marker| 1 [T1
2185 dBm
10 412300000 SEz
1
o o
&R |,
-1
01 -17.[152 dBm
20
0
a0
ﬁuwvhﬂuhbuh%@d“”uﬁﬂuwm“UfAv“ﬁ
T Wi NLH P P o PR
¥ -l oo Mgy
(1]
70
-B0

Start 30 MH=z

Date: 6.DEC.2014

15:29:28

Z2.647 GHz/

Stop Z26.5% GH=
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3TL

ATTACHMENT I - POWER SPECTRAL DENSITY
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3TL

Test Mode :TX B Mode_CHO01/06/11

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -7.81 0.17 8.00 Complies
2437 -5.86 0.26 8.00 Complies
2462 -5.79 0.26 8.00 Complies
TX CHO1
® *RBW 3 kHz r [T1 ]
20 dBm *ALL 30 dB ‘:‘5‘: 1?&“:“ . ;:I
\20 O.IE ret 1 4B
10 | A ]
L rx
&= |,
WV ,\.,MMW |
N \k\ [ L
~—mw V
Center 2.412 GH=z 2.5 MHz/ Span 25 MH=
Date: &6.DEC.2014 14:58:17
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3TL

TX CHO6

® *REW 3 kHz Marker 1 [T1 ]
*WVBW 10 kH=z 5.86 cdBm

Fef 20 dBm *Att 30 4B EWT 2.8 = 2.437700000

20 offeet 1 giB

Ly [ A |

s ™
i |

=80

Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Date: ©.DEC.2014

5:00:21

TX CH11

® *REW 3 kHz Marker 1 [T1 ]
*WVBW 10 kH=z 5.7

Fef 20 dBm *Att 30 4B EWT 2.8 = 2.46

20 offeet 1 giB

Ly [ A |

AT A

Center 2.462 GHz 2.5 MHz/ Span 25 MHz

Date: ©.DEC.2014 15:03:32
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3TL

Test Mode :TX G Mode CHO01/06/11

quﬁ Muhul‘ AL

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -13.45 0.05 8.00 Complies
2437 -8.81 0.13 8.00 Complies
2462 -12.80 0.05 8.00 Complies
TX CHO1
R:o[ O;.EII:T:m — ALt 30 dB SWT 2.8 3
10 Ex
= |,

i

70

-80

Center

Date: &.DEC

Z2.412 GHz

L2014 15:05:01

.5 MHz/

Span 25 MH=
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3TL

TX CHO6

*REW 3 kH=z
*VBW 10 kHz

Center 2.462 GHz 2.5 MHz/

Date: ©.DEC.2014 15:07:26

Span 25 MHz

Fef 20 dEm *Att 30 4B SWT 2.8 =
20 offeet 1 4B
L, [ A |
D
[vz=v i
LVL
10 i “
20
o A il
v
‘wj‘Mjnn
|4
=)
70
-0
Center 2.437 GHz 2.5 MHz/ Span 25 MHz
Date: ©.DEC.2014 15:06:09
® *REW 3 kHz Marker 1]
*WVBW 10 kH=z 12.80 dBm
Fef 20 dEm *Att 30 4B SWT 2.8 = 2.4¢2200000 GH=z
20 offeet 1 4B
L, [ A |
D
=D |,
LVL
10 4
2 sl WUWWJW“\WM
-2
w' 1
=)
70
-0
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3TL

Test Mode : TX N-20M Mode_CHO01/06/11_ANT 1

Ref 20 dBm

*Ate 30 dB

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -13.68 0.04 8.00 Complies
2437 -9.55 0.11 8.00 Complies
2462 -12.36 0.06 8.00 Complies
TX CHO1

“RBW 3 kH=z Marker 1 [T1 )

“WBW 10 kH=z

SWT 2.8 = Z.410400000 GH

20 CQffpet 1 giB

20 MWWWN

L

80

Center 2.412 GHz

Date: &.DEC.2014 15:09:12

Span 25 MH=z
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3TL

®

Fef 20 d4dBm *ALt 30 dB

TX CHO6

*REBW 3 kH=z
*WBW 10 kHz
SWT 2.8 = 2.4344

zo Offpet 1 4B

10

L 10

T0

-80

Center 2.437 GHz

Date: 6.DEC.2014 15:10:11

®

Ref 20 dBm *ALt 30

dB SWT 2.8 =

2.5 MHz/ Span 25 MH=

TX CH11

*RBW 3 kH=z
*WVBEW 10 kEH=z

-36 dBm
2.463300000 GHz

20 Cffger 1 4B

Lo

20

30

&0

-0

a0

Center 2.462 GHz

Date: G.DEC.2014 15:11:29

2.5 MHZ/ Span 25 MHEz
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3TL

Test Mode : TX N-20M Mode_CHO01/06/11_ANT 2

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -14.94 0.03 8.00 Complies
2437 -9.95 0.10 8.00 Complies
2462 -12.79 0.05 8.00 Complies
TX CHO1

“RBW 3 kH=z

“WBW 10 kH=z dBm
Ref 20 dBm *Ate 30 dB SWT 2.8 = GHz
20 Cffpet 1 i=]
10 Ex
LV,
-1
. M’\M‘JWMMMM&MM

80

Center 2.

412 GHz

Date: &.DEC.Z2014 15:14:28

Span 25 MH=z
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3TL

®

Ref 20 dBm

TX CHO6

*FBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 9.95 dBm
SWT 2.8 3 2.434450000 GH=

zo Offpet 1 4B

10

WJ\ WVWMW

-
3

a0

70

-80

Center 2.437 GHz

Date: 6.DEC.2014 15:

®

Ref 20 dBm

Z.5 MHz/ Span 25 MHz

TX CH11

*RBW 3 kH=z
*WVBEW 10 kEH=z
SWT 2.8 =

20 Cffger 1 4B

Lo

20

30

&0

-0

a0

Center 2.462 GHz

Date: G.DEC.2014 15:32:01

2.5 MHZ/ Span 25 MHEz
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3TL

Test Mode : TX N-20M Mode_CHO01/06/11_Total

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -11.25 0.07 8.00 Complies
2437 -6.74 0.21 8.00 Complies
2462 -9.56 0.11 8.00 Complies
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3TL

Test Mode : TX N-40M Mode_CHO03/06/09_ANT 1

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -17.37 0.02 8.00 Complies
2437 -13.89 0.04 8.00 Complies
2452 -16.44 0.02 8.00 Complies
TX CHO3
® *REBW 3 kEz TJ. N
Y Ex
& |,
Date: €.DEC.2014 15:33:39
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3TL

TX CHO6

® “REW 3 kHz
*VBW 10 kHz

Fef 20 d4dBm *ALt 30 dB SWT 6.8 =

zo Offpet 1 4B

L 10

30
3DB
- a0 i
’M‘W}a
T
=80
Center 2.437 GH=z 6 MHz/ Span &0 MH=
Date: 6.DEC.2014 15:34:47
® *REW 3 kHz
*VEW 10 kHz
Ref 20 dBm *Att 30 dB SWT 6.% =
zo Offget 1 diB
" (]
p_r3
== |,
LVL
10
30
3DB
-4 I |
| <0 II‘J ‘..l. |
&0
L0
an
Center 2.452 GHz & MHz/ Epan 60 MHEz

Date: G.DEC.2014 15:36:07
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3TL

Test Mode : TX N-40M Mode_CHO03/06/09_ANT 2

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -19.37 0.01 8.00 Complies
2437 -13.65 0.04 8.00 Complies
2452 -13.00 0.05 8.00 Complies
TX CHO3
® *REBW 3 kEz T:J.
Y Ex
frz
s v
Date: €.DEC.2014 15:37:30
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3TL

TX CHO6

® “REW 3 kHz
*VBW 10 kHz

Fef 20 dBm *Att 30 dB SWT 6.8 3

zo Offpet 1 4B

10 | & ]
o LVL
| 10 +

T0

-80

Center 2.437 GH=z 6 MHz/ Span &0 MH=

Date: 6.DEC.2014 15:38:33

TX CHO9

® *HEW 3 kir M 1 [Tl ]
*VEW 10 kHz =13.00 dBm

Ref 20 dBm *Att 30 dB SWT 6.% =

20 Cffger 1 4B

" (]

: ! Mkmﬂhﬂuw%

30

&0

-0

a0

Center 2.452 GHz & MHz/ Epan 60 MHEz

Date: G.DEC.2014 15:39:5%9
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3TL

Test Mode : TX N-40M Mode_CHO03/06/09_Total

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -15.25 0.03 8.00 Complies
2437 -10.76 0.08 8.00 Complies
2452 -11.38 0.07 8.00 Complies
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